FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 1.042 PASS
DH5 2441 1.040 PASS
DH5 2480 1.036 PASS

2DH5 2402 1.320 PASS
2DH5 2441 1.291 PASS
2DH5 2480 1.291 PASS
3DH5 2402 1.292 PASS
3DH5 2441 1.297 PASS
3DH5 2480 1.295 PASS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

[ ® outlook Express

T Agilent Spectrum Ana...

RL RF Soq AC SENSEPULSE ALIGN AUTO 11:45:10 AM Oct 24, 2017
[Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402014 GHz
Ref Offset 1.7 dB
10 dBidiv____ Ref 20.00 dBm 0.26499 dBm
|'1 Center Freq
= 2.402000000 GHz
L/,L/"‘“ \Vﬁ\._\
A
Py x.\'\ ]
St
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Qccupied Bandwidth Total Power 10.3 dBm
899.49 kHz Freqoftse
Transmit Freq Error 3.256 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.042 MHz x dB -20.00 dB

F
links ™ @ )L, fi} 1[5 11:45
v

20 dB Bandwidth_DH5_2441

Agilent Spectrum Analyzer - Occupied BW

T Agilent Spectrum Ana...

Links

RL RF S0%  AC SENSE:PULSE ALIGH AUTO 11:46:48 AM Oct 24, 2017
[Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
| HIFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.44101 GHz
Ref Offset 1.7 dB
10aBiay ___Ref 20.00 dBm -0.13301 dBm
og
o |.1 CenterFreq
0.00 2.441000000 GHz
~—7
10,0 A S N
N ““\/\v
-20.0 w4 ~—
-30.0 V/J
-40.0 —
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 ko
Auto Man
Occupied Bandwidth Total Power 9.84 dBm
900.39 kHz Freqofteet
Transmit Freq Error 5.001 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.040 MHz x dB -20.00 dB

:
& i @ 1) 1246 8m
’
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Agilent Spectrum Analyzer - Occupied BW
RL RF S0 AC

20 dB Bandwidth_DH5_2480

SEMSEPULEE]

ALIGN AUTO

11:48:05 AMOCt 24, 2017

RL RF

SENSEPULEE]

ALIGN AUTO

11:50:03 AMOct 24, 2017

[Center Freq 2.480000000 GHz Center Freq: 2430000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 1.7 dB
10aBay__Ref 20.00 dBm 2.3223 dBm
og T
00 ,1 Center Freq
0.00 7 N 2.480000000 GHz
-10.0 /\_,—"/\ Bt o=
Bl AN
300 /\/‘/ W -
oS =
500
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 12.1 dBm
899.75 kHz Freqoftset
Transmit Freq Error 3.570 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.036 MHz x dB -20.00 dB

[Center Freq 2.402000000 GHz

Center Freq: 2.402000000 GHz

| #IFGain:Low

—— Trig:Free Run Avg[Held: 11
#Atten: 30 dB

Radio 5td: Nene

Radie Device: BTS

Ref Offset 1.7 dB

Mkr1 2.402016 GHz

Frequency

10dBidiv  Ref 20.00 dBm -2.4368 dBm
’1 CenterFreq
2.402000000 GH
N MW\M N Z
N v |
Val N
i '_/ \\“‘ _\"hv-r‘wr\
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.33 dBm
1.1735 MHz FreqOffset
Transmit Freq Error -1.766 kHz OBW Power 99.00 % 0Hz
% dB Bandwidth 1.320 MHz x dB -20.00 dB

;
links @ )L f} 10 [ 11:50 am
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_2DH5_2441

RF S0 AC

SEMSEPULEE]

ALIGN AUTO

11:51:47 AMOCt 24, 2017

[Center Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset 1.7 dB
10aBy___Ref 20.00 dBm -1.7350 dBm
og |
o 1 Center Freq
0.00 . 2.441000000 GHz
100 Ay
200 - ™
-30.0 /J \
400 b /"\f—/‘/ \\V\ﬁ
500
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.21 dBm
1.1749 MHz Freqoftset
Transmit Freq Error 263 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB

RL RF

SENSEPULEE]

ALIGN AUTO

11:52:05 AMOct 24, 2017

[Center Freq 2.480000000 GHz

Center Freq: 2.480000000 GHz

—— Trig:Free Run Avg[Held: 11

Radio 5td: Nene

Frequency

| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.480162 GHz
Ref Offset 1.7 dB
10dBidiv Ref 20.00 dBm 0.26367 dBm
|
’1 Center Freq
S — 2.480000000 GHz
g ot PN e,
7 ™
f'\f\-fj \-‘/'\“ -
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 10.3 dBm
1.1707 MHz FreqOfiset
Transmit Freq Error -1.630 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB

F
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.
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RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2402

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

[ ® outioo

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO 1L5453aMOct 24,2007 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402162 GHz
Ref Offset 1.7 dB
10 dB/div_ Ref 20.00 dBm -0.83937 dBm
og |
0o ’1 Center Freq||
0.oo 2.402000000 GHz
00 f\mMr\/\f\ v
/f\/
Bl a
300 / \
-40.0 b~ / \ T
500
500
700
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.43 dBm
1.1793 MHz Freqoftset
Transmit Freq Error 1.689 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.292 MHz x dB -20.00 dB

20 dB Bandwidth_3DH5_2441

Links ™ Q: Lk 10

{ SENSE:PULSE] ALIGN AUTO 115620 AMOct 24,2017 | |
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.44116 GHz
Ref Offset 1.7 dB
10agian___Ref 20.00 dBm -1.1440 dBm
og |
100 ‘1 CenterFreq||
o 2.441000000 GHz
-20.0
-30.0 v// \\\
-40.0 v 4 7
-50.0
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.17 dBm
1.1833 MHz Freqoffse
Transmit Freq Error 2.353 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.297 MHz x dB -20.00 dB

;
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20 dB Bandwidth_3DH5_2480

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEPULEE ALIGH AUTO 115756 AMOCt 24, 2017
[Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480164 GHz
Ref Offset 1.7 dB
10aBy___Ref 20.00 dBm 0.92871 dBm
og |
100 ,1 Center Freq
0.00 2.480000000 GHz
N
oo H,_\N__/"\_/—«\/ |
-20.0 //\ \
-30.0 J \\
400 -
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 ki
Auto Man
Occupied Bandwidth Total Power 10.2 dBm
1.1802 MHz Freqoftset
Transmit Freq Error 1.822 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.295 MHz x dB -20.00 dB

;
Unks @ LR ) 10 1) 11:57 am
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FCC Part 15.247 DA 00-705_Test Report

2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 2.932 30 PASS
DH5 2441 2.515 30 PASS
DH5 2480 4.700 30 PASS
2DH5 2402 2.186 30 PASS
2DH5 2441 1.895 30 PASS
2DH5 2480 3.963 30 PASS
3DH5 2402 2.310 30 PASS
3DH5 2441 1.989 30 PASS
3DH5 2480 4.107 30 PASS
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Conducted Peak Output Power_DH5_2402

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 114533 AMOCt 24, 2017

Center Freq 2.402000000 GHz Avg Type: Log-Pwr WicE[Tz3456|  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TPE| M bhffoheih
IFGain:Low  #Atten: 30 dB DET|FFPPF R
Ref Offset 17 dB Mkr1 2.401 736 250 GHz AutoTune
10 dBidlv  Ref 20.00 dBm 2.932 dBm
Log
Center Freq
oA .1 2.402000000 GHz
om0 | I —— —
" I StartFreq
100 2.399500000 GHz
e Stop Freq
2404500000 GHz
300
400 CF Step
) 500.000 kHz
Auto Man
00
500 Freq Offset
' 0Hz
700
Center 2.402000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

;
[ ® Cutiook Express T Agllent Spectrum Ana... tnks @ JLA [ 10 f) 11045 am
¥

RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 114712 AMOCt 24, 2017

Center Freq 2.441000000 GHz Avg Type: Log-Pwr WicE[z3456|  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ikttt
IFGain:Low  #Atten: 30 dB DET|FFPPF R
Ref Offset 17 dB Mkr1 2.440 905 625 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 2.515 dBm
Log
Center Freq
10 ’1 2.441000000 GHz
0.oo e |
L] p— StartFreq
100 2.438600000 GHz
w0 Stop Freq
2.443600000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
&00 Freq Offset
' 0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
[#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

g ——

f
4 start [ ® outlook Express T Agllent Spectrum Ana... tnks @ JLA [ 10 11047 am
v
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Conducted Peak Output Power_DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1148120 AMOct 24, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset 1.7 dB Mkr1 2.479 935 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.700 dBm
Log
Center Freq
100 .1 2.430000000 GHz
[ ———] | —— I ————
000 ] ——
StartFreq
-10.0 2.477500000 GHz
0 StopFreq
2.482500000 GHz
300
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

_— - — - L = -
4 start [ ® outlook Express T Agilert Spectrum Ana... Unks @ LA [ 10 11045 am
¥

Conducted Peak Output Power_2DH5 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 115028 AMOCt 24, 2017

[Center Freq 2.402000000 GHz | Avg Type: Log-Pur WaE[[z3a56|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ikttt
IFGain:Low  #Atten: 30 dB DET|FFPPF R
Ref Offset 17 dB Mkr1 2.402 095 625 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 2.186 dBm
Log
Center Freq
100 .1 2.402000000 GHz
0.00 s ]
"] ] StartFreq
100 2.399500000 GHz,
w0 Stop Freq
2.404500000 GHz,
-ano
400 CF Step
' 500.000 kHz
Auto Man
00
-60.0 Freq Offset
0Hz
700
Center 2.402000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

_— - — - L = -
4 start [ ® outlook Express T Agilert Spectrum Ana... tnks @ JLA [ 19 11:50 am
v
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Conducted Peak Output Power_2DH5_2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1152112 AMOct 24, 2017

|ICenter Freq 2.441000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB per|P FRFF P
Ref Offset 1.7 dB Mkr1 2.441 091 250 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 1.895 dBm
Log
Center Freq
0o ] 2.441000000 GHz
0.00 ]
| ] ] StartFreq
100 2.438500000 GHz
0 StopFreq
2.443500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

— — — . L = .
iy Start [ Outlook Express 1 Agilent Spactrum Ana... Links @ )E:\ & iof) 11:52 am
"

Conducted Peak Output Power_2DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 1152330 AMOCt 24, 2017

[Center Freq 2.480000000 GHz | Avg Type: Log-Pur mak[[z3a56|  requency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ikttt
IFGainLow  #Atten:30 dB DET|FFPPF R
Ref Offset 17 dB Mkr1 2.479 862 500 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 3.963 dBm
Log
Center Freq
100 .1 2.480000000 GHz
0.00 I e — I
| D StartFreq
100 2477500000 GHz
w0 Stop Freq
2.482500000 GHz
200
400 CF Step
' 500.000 kHz
Auto Man
00
&00 Freq Offset
0Hz
700
Center 2.480000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

— — — . L = "
iy Start [ Outlook Express 1 Agilent Spactrum Ana... Links @ )E:\ & iof) 11:53am
"
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Conducted Peak Output Power_3DH5_2402

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 11:55:18 AMOct 24, 2017

|ICenter Freq 2.402000000 GHz Avg Type: Lag-Pur TRACE[[23456 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE(M tfehfofohih
IFGain:Low  #Atten: 30 dB verfP PPPP P
Ref Offset 17 dB Mkr1 2.401 846 875 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 2.310 dBm
Log
Center Freq
100 3 2402000000 GHz
0.00 p— —— -
L] —— StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
300
400 CF Step
) 500.000 kHz
Auto Man
00
500 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

- ' 3 - — . L —0
iy Start [ Outlook Express 1 Agilent Spactrum Ana... Links @ )E:\ & io ) 11:55 am
"

Conducted Peak Output Power_3DH5_2441

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 11:56:54 AMOCt 24, 2017

[Center Freq 2.441000000 GHz | Avg Type: Log-Pur Wack[[z3a56|  requency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ikttt
IFGainLow  #Atten:30 dB DET|FFPPF R
Ref Offset 17 dB Mkr1 2.440 856 875 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 1.989 dBm
Log
Center Freq
100 ] 2.441000000 GHz
0.0 ———
| o] R StartFreq
400 2.438500000 GHz
w0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
&00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

— — — . L = .
iy Start [ Outlook Express 1 Agilent Spactrum Ana... Links @ )E:\ & io ) 11:56 am
"




FCC Part 15.247 DA 00-705_Test Report

Conducted Peak Output Power_3DH5 2480

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1158121 AMOct 24, 2017
Center Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset 1.7 dB Mkr1 2.479 848 125 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.107 dBm
Log
Center Freq
0o .1 2.480000000 GHz
0m B I S
— StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

—— - —
5 start [ ® cutiook Express T1 Agileri Spectrum Ana..,

;
tnks @ JLA [ 10 11:58 am
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FCC Part 15.247 DA 00-705_Test Report

4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitiMHZz] Verdict
DH5 2402 1.002 0.689 PASS
DH5 2480 0.970 0.689 PASS
DH5 2441 1.168 0.687 PASS

2DH5 2402 1.164 0.859 PASS
2DH5 2441 1.122 0.859 PASS
2DH5 2480 1.156 0.861 PASS
3DH5 2402 1.138 0.860 PASS
3DH5 2441 0.982 0.863 PASS
3DH5 2480 1.160 0.863 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SEMSEPULSE ALIGH AUTO 01:41:11PM Oct 24, 2017
|Center Freq 2.402500000 GHz RAvg Type: RMS TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
oot 17 dB AMKr1 1.002 MHzZ Auto Tune
10 dBiciv__Ref 20.00 dBm -0.269 dB
od 1A2
100 (¢ N—— ’ ——— CenterFreq
- it LN el e 2402500000 GHz
0.0 L™ %“ N Pkl AN
0 StartFreq
300 2401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
2 | 2401958GHz|  6667dBm | [ |
&y | (O ) I Freq Offset
4N 0 Hz
ey |
|
7
s Il
oIl
o
a ! [ [ |

ALIGH AUTO 0Li43i32PM Oct 24, 2017

|[Center Freq 2.479500000 GHz ' #Avg Type: RMS WaE[{23e5e| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB peT/F FRPFE
Ref Offset 1.7 dB AMkr1 970 kHz AutoTune
10 dBidiv _ Ref 20.00 dBm 0.084 dB
Log
1A2
10.0 Vé . CenterFreq
000 Nl ot P I P 2.479500000 GHz
T e [ LN £
0.0 FJJVW [ - nN‘J“N %"\/\nun
e StartFreq
00 2.478500000 GHz
-400
-50
@0 Stop Freq
. 2.480500000 GHz
Start 2.478500 GHz Stop 2.480500 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
2 | 2479070GHz|  5815dBm| | | ]
] | I I B Freq Offset
4N 0 Hz
|
|
70
s Il
s Il
] |
1 [ [ |
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Carrier Frequency Separation_DH5 2441

Agilent Spectrum Analyzer Swepl SA
il RL 508 SEMSE:PLLSE ALIGN AUTO 01:45:28PM Oct 24, 2017

|Center Freq 2 441500000 GHz #Avg Type: RMS TAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
e oMot 17 B AMkr1 1.168 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 0.076 dB|
Log
0o 1A2
CenterFre
. e Wm% q
0.00 e ] y ] 2.441500000 GHz
100 ™ M"‘Hm,m *M "™ ]
e StartFreq
0o 2.440500000 GHz
-40.0
A0
0 Stop Freq
2.442500000 GHz
70
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE| TRC SCL FUNCTION FUMCTION WIDTH FUNCTION VALUE  ~ Auto Man
m--———
2
3 - _— Freq Offset
g - 0 Hz
¢
7
s Il
o
o
1 I e —

il RL S0Q SEMSE:PULEE] ALIGH AUTO OLli46:12PM Oct 24, 2017

|Center Freq 2 402500000 GHz #Avg Type: RMS TACE[lz3456 Frequency
PNO: Wide —»— T1rig: Free Run Avg[Hold: 10110 THPE M Wb
IFGain:Low #Atten: 30 dB pETPPPPPF

Auto Tune
Ref Offset 1.7 dB AMEkr1 1.164 MHz
10 dBidiv  Ref 20.00 dBm 0.251 dB
Log
i 1A2
: M‘)v@w L CenterFreq
] So— pifican, A L eI 2 weorrrrz] | 2.402500000 GHz
-10.0
e StartFreq
00 2.401500000 GHz
-400
-50.0
@0 Stop Freq
. 2.403500000 GHz
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
Auto Man

MKR MODE| TRC) SCL FUNCTION FUMCTION WIDTH FUMCTIOM YaLUE

| m-- 1.164 MHz| (A’ 0 218 [ | ]
2401992 GHz 4860dBm| [ [ ]
- ]

~

Freq Offset
0 Hz

OO~ LN
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Carrier Frequency Separation_2DH5 2441

lgﬁent Spectrum Analyzer Swepl SA

il RL S0Q SEMSE:PULEE] ALIGH AUTO 014952 PM Oct 24, 2017

|Center Freq 2 441500000 GHz #Avg Type: RMS TAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
e oMot 17 B AMkr1 1.122 MHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 0.507 dB|
Hog 1A2
100 W * CenterFreq
U0 | pmrpmmrripimnanf Y o A Lonrey i L Y e iane | 2441500000 GHz
-10.0
e StartFreq
0o 2.440500000 GHz
-40.0
-A0
0 Stop Freq
2442500000 GHz
-0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE| TRE SCL FUNCTION | FUMCTION WIDTH FNCTONVALDE o [Rute Man
m--———
2
3 - __ Freq Offset
1
¢
7
s Il
o
o
1 I e —

il RL S0Q SEMSE:PULEE] ALIGH AUTO 0L:50:30PM Oct 24, 2017

|Center Freq 2 479500000 GHz #Avg Type: RMS TACE[lz3456 Frequency
PNO: Wide —»— T1rig: Free Run Avg[Hold: 10110 THPE M Wb
IFGain:Low #Atten: 30 dB pETPPPPPF

Auto Tune
Ref Dffset 1.7 dB AMKr1 1.156 MHz
10 dBiciv_Ref 20.00 dBm -3.535 dB
T
1010 ,1’-\2 CenterFreq
000 v i e S ot sy o] | 2479500000 GHz
-10.0 I—
e StartFreq
00 2.478500000 GHz
-400
-50.0
@0 Stop Freq
. 2.480500000 GHz
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
Auto Man

MKR MODE| TRC) SCL FUNCTION FUMCTION WIDTH FUMCTIOM YaLUE

| m-- 1.156 MHz| (A’ .3 53%a8( [ [ ]
2,478 850 GHz 5250dBm| [ [ ]
- ]

~

Freq Offset
0 Hz

OO~ LN
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Carrier Frequency Separation_3DH5_2402

lgﬁent Spectrum Analyzer Swepl SA

il RL S0Q SEMSE:PULEE] ALIGH AUTO 0L:57:32PM Oct 24, 2017

|Center Freq 2 402500000 GHz #Avg Type: RMS TECE[L 234586 Frequency
PNO: Wide —»— 1'ig: Free Run Avg|Hold: 10/10 TYPE ] b
IFGain:Low #Atten: 30 dB cerF PPPRP
AMkr1 1.138 MHzZ Auto Tune

Ref Offset 1.7 dB
10 gBIdiv Ref 20.00 dBm -0.517 dB

100

1A2 CenterFreq
0.00 % ”Vx:w\/“ 2.402500000 GHz
100 n(vf\r’Wv"“\f”"/ MotV WY | g T o) i A e oY) W | E—

-200

StartFreq
-0 2.401500000 GHz
-400
50
- Stop Freq
2.403500000 GHz
70
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WD TH FUMCTIOM VALUE A m Man
m--———
2
3 - I Freq Offset
‘I
¢ I
7
s I
o I
o
1 I —

il RL S0Q SEMSE:PULEE] ALIGH AUTO 015936 PM Oct 24, 2017

|Center Freq 2 441500000 GHz #Avg Type: RMS TACE[lz3456 Frequency
PNO: Wide —»— T1rig: Free Run Avg[Hold: 10110 THPE M Wb
IFGain:Low #Atten: 30 dB pETPPPPPF

Auto Tune
AMEKr1 982 kHz
Ref Offset 1.7 dB
10 gBIdiv Reef 25.eoo dBm -0.523 dB

100 .152 CenterFreq

M
0oo Y e S 2.441500000 GHz
| LT ey Vi T M{_‘Wﬁwu L pTe Sy
-10.0 I

-200

StartFreq
00 2.440500000 GHz
-40.0
500
&0 Stop Freq
" 2.442500000 GHz
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & M Man
m--———
2 [ 2AM160GHz|  24MMdBm| [ [ ]
&l | - T T Freq Offset
g - 0 Hz
¢ I
7
s
o
o N
1 ———
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 02:00:03PM Oct 24, 2017

|Center Freq 2. 479500000 GHz | #Avg Type: RMS TECE[L 234586 Frequency
PNO: Wide —— 1'g:Free Run Avg[Hold: 10/10 TYPE |\ ke
IFGain:Low #Atten: 30 dB cerF PPPRP
Ref Offset 1.7 dB AMkr1 1.160 MHZ Auto Tune
1L%5|deiv Ref 20.00 dBm 0.855 dB
o ’1/_\2 CenterFreq

0.00 2.479500000 GHz
0.0 MWWWAWMWMWMWMW&

-200

StartFreq
-0 2.478500000 GHz
-400
50
- Stop Freq
2.480500000 GHz
70
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WD TH FUMCTIOM VALUE A m Man
EI--_——
2
3 - _— Freq Offset
. - 0 Hz
¢ I
7
s I
o I
o
1 S S
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5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.87 106.7 0.306 04 PASS
DH5 2441 2.87 106.7 0.306 0.4 PASS
DH5 2480 2.87 106.7 0.306 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS
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Dwell Time_DH5 2402

Agilent Spectrum .lrldlyzer Swept SA

i RL SENSE:PULEE ALIGMALTD 11:4%:24 AM Oct 24, 2017
[Center Freq 2 4[]20[][]0[][] GHz Trig Delay-2.633 ms  Avg Type: Log-Pwr TReCE[L 2345 B Frequency
PNO: Fast —— 1Hig: Video THPE |\t
IFGain:Low #Atten: 30 dB pETIPPPPPP
AMKr1 2.873 ms Auto Tune
10 gBIdiv Ref 20.00 dBm 0.41 dB
100 142 CenterFreq
oo o, mt] | 2402000000 GHz
-10.0
e Start Freq
00 2.402000000 GHz
-40.0
0.0
£00 Stop Freq
' 2.402000000 GHz
-70.0 T
Center 2.402000000 GHz Span 0 Hz CF Step
“Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz|
| MKF| MODE| TRC| SCL FUNCTION | FUNCTIONWIDTH FNCTON VL & [Lte Man
m-n_——
2 [t — 2530ms] ]
3 ] Freq Offset
4 ]
5 I OHz
8 ]
7 ]
8 ]
9 ]
10 ]
1 ]
£

Dwell Time_DH5_2441

Agilent Spectrum .Inalyzer Swepl SA

I RL SEMSE:PULEE ALIGH ALUTO 11:47:03AM Oct 24, 2017
[Center Freq 2 441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr RACE[1 23456 Frequency
PNO: Fast —»— Trig: Video TYPE |\t
| IFGain:Low #Atten: 30 dB ceTlP PRPPRR
AMKr1 2.873 ms Auto Tune
10 dBidiv Ref 20.00 dBm -0.85 dB
og
oo 1A2 Center Freq
b
o vi ——r| 2441000000 GHz
-10.0
e StartFreq
ano 2.441000000 GHz
-40.0
-50.0
600 W Stop Freq
' 2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MER| MODE TRC SCL FUNCTION | FUNCTIONWDTH FNCTion VAL~ [hute Man
m-ll |
2531 ms -
I I Freq Offset
1
I
I
I
1
L |
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Dwell Time_DH5_ 2480

Agilent Spectrum Analyzer Swept SA

i RL S0q AC SENSE:PLLSE ALIGN AUTO 11:48:20 AMOct 24, 2017
I‘Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #Atten: 30 dB cerfF PPPPP
AMKr1 2.874 ms Auto Tune
10gBidiv_Ref 20.00 dBm -0.11 dB
10.0 1A2 CenterFreq
0 fﬁl\, weot] | 2.480000000 GHz
-10.0
a0 StartFreq
300 2.480000000 GHz
-40.0 —
-50.0
. W Stop Freq
2.480000000 GHz
00
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
|m MODE TRC SCL ¥ FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A m Man
—
m
Freq Offset
0Hz

il RL RF SO%  AC SENSE:PULSE] ALIGN AUTO 11:50:19 AMOct 24, 2017

|Center Freq 2.402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & Frequency
PHO: Fast —»~ Trig: Video PE(}

IFGain:Low  HAtten: 30 dB o PP P
AMKr 2.877 ms|| ~ AutoTune

10dBidiv_Ref 20.00 dBm -1.91 dB
104 1A2 CenterFreq
0.00 m—ﬁvﬁﬁm 2.402000000 GHz
00 ]
0 StartFreq
-0 2.402000000 GHz
400 ]

500
_ W m Stop Freq
2.402000000 GHz
Center 2402000000 GHz Span 0 Hz CFStep
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MER| MODE TRC SCL FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A m Man
m--———
| F | [ 3826ms[ 069 dBm

Freq Offset
0Hz
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer Swept SA

d RL S09  AC SENSEPULSE AUGHAUTO | 11:52:02 M Oct 24, 2017
|Center Freq 2 441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TACE1 2345 6 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #Atten: 30 dB oerfP PPFP P
AMKr1 2.877 ms Auto Tune
10 gBIdiv Ref 20.00 dBm -2.40 dB
100 CenterFreq
y 1A2
000 Wﬁ W [P | 2.441000000 GHz
-10.0 ! | D
e StartFreq
o 2.441000000 GHz
400
500 I
=) W W StDp Freq
2.441000000 GHz
700
Center 2441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
|w MODE| TRC| SCL FUNCTION | FUMCTION WIDTH FUNET\DN T Man
| A2 | _
| F | ___
__ Freq Offset
0Hz

il RL RF SO%  AC SENSE:PULSE] ALIGN AUTO 11:53:20 AMOct 24, 2017

|Center Freq 2.480000000 GHz Trig Delay2.533 ms  Avg Type: Log-Pwr TRACE[T2345 6 Frequency
PHO: Fast —»~ Trig: Video PE(}
IFGain:Low HAtten: 30 dB DET FFPRRFRP
AMKr1 2.877 ms Auto Tune
10 gBIdiv Ref 20.00 dBm 1.14 dB
10.0 1A2 CenterFreq
oo e fermesen e | 2480000000 GHz
-100
o StartFreq
o 2.480000000 GHz
-40.0
-A0.0
Stop Freq
2.480000000 GHz
Center 2480000000 GHz Span 0 Hz CFStep
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1000000 MHz
| MKF| MODE TRC SCL FUNCTION | FUNCTIONWIDTH FNCTONVALLE & |Rui0 Man
m--———
| F | | 23%ms[ 047 dBm|
Freq Offset
0Hz
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer Swept SA

i RL S0q AC SENSE:PLLSE ALIGN AUTO 11:55:08 AM Oct 24, 2017
|Center Freq 2 402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE[T2345 6 Frequency
PNO: Fast —»— Trig: Video TPE |k
FPPPPP
IFGain:Low HAtten: 30 dB DET

AMKr1 2.879 ms Auto Tune

10 gBIdiv Ref 20.00 dBm 0.09 dB
1:32| CenterFreq
2.402000000 GHz

T
e StartFreq
e 2.402000000 GHz
-40.0
-50.0 |
=) W W StDp Freq
2.402000000 GHz
-/0.0
Center 2402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w MODE| TRC SCL FUNCTION | FUNCTIONWIDTH FNCTONVALLE & |Rui0 Man
—
_EE'!E_

Freq Offset
0Hz

d RL RF 509 AC SENSEPLLEE ALIGNAUTO  [11:56:44 AMOct 24, 2017 F
|Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & requency
E|\

PNO: Fast -+ 1rig: Video

P
IFGain:Low #Atten: 30 dB DET PFPPPP

AMkr1 2.879 ms Auto Tune

10dBiaiv_Ref 20.00 dBm -0.30 dB
1o 1 A2| CenterFreq
v r
0.00 m—)m@wﬁwwwwn’ [ ———] | 2441000000 GHz
Rl L ! —
0 StartFreq
-0 2.441000000 GHz
400 I—
00 I
StopFreq
2.441000000 GHz
Center 2.441000000 GHz Span 0 Hz CFStep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE THC SCL FUMCTION FUMCTION WD TH FUMCTION YALUE m Man
m--———
| F | | 3724ms[  213dBm[ [ 0000 000000000 |
I R Freq Offset

0Hz
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Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF S0q AC SENSE:PLLSE ALIGN AUTO 11:58:12 AMOct 24, 2017
I‘Center Freq 2.480000000 GHz | Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|1]23 4 5 & Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #atten: 30 dB veTfF PRPPP
AMKr1 2.879 ms Auto Tune
10 dBidiv_Ref 20.00 dBm 1.21 dB
10.0 1A2 CenterFreq
0.0 o %F - - A " i i | - 2.480000000 GHz
-10.0
<0 StartFreq
300 2.480000000 GHz
-40.0
-50.0
00 m W Stop Freq
2.480000000 GHz
-/0.0
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
|w MODE TRC SCL FUNCTION FUNCTION WIDTH FUNET\DN VALUE A Auto Man
| A2 | —
| F | ——_
I B R Freq Offset
0Hz
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer, - Swept SA

ALIGH AUTO 01:45:00PM Oct 24, 2017
|Center Freq 2.441750000 GHz #Avg Type: RMS RACE[1 23458 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 THPE| M behvdichicht
IFGain:Low #Atten: 30 dB DETP FREFP
Auto Tune
AMKr1 78.020 MHz
10 gy ;foo;f;.ega 'Lg?n -0.694 dB
2
100 CenterF
ol Asaain ittt aasas A A AR AR AL AL AR RN AMAAAAT | 2 asmoe0000 et
ocf L A L e P R \
0o ( } StartFreq
-300 r 1 2.400000000 GHz
-40.0
-A0.0 J & |
w00 ’ﬂ.‘ StopFreq
ot 2.483500000 GHz
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
| MKR MODE TRC SCL FUMCTION FUMCTIOM WIDTH FUMNCTION WALUE ~ m Man
___
2 | 2401973GHz|  70M4dBm[ [ [ ]
3 I A Freq Offset
g 0 Hz
:
8
9
0
1

Links ** ‘zﬁ

i RL RF S0GQ  AC SEMSEPULSE ALIGH AUTO 01:53:31PM Oct 24, 2017

[Center Freq 2.441750000 GHz #Avg Type: RMS macEl23456 |  [reduency
PNO: Fast —»— 1rig: Free Run Avg|Held: 10110 THPE |1 Wibiohubfy
IFGain:Low #Atten: 30 dB perfP PPP PP
ot Offeet 17 dB AMKr1 77.989 MHz Auto Tune
10g8idiv_Ref 20.00 dBm -3.431 dB
0.0 ‘>v 2 Center Freq
- pﬁ@ N VIR RY] FINY ROYEY “?-irhvdmh\" WAL #WWYWMWMW 2.441750000 GHz
-100 ‘ l |
e | l StartFreq
00 M U 2.400000000 GHz
-40.0 \
-50.0
500 \'.. Stop Freq
2.483500000 GHz
-70.0
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
FUMCTION FUNCTION WIDTH FUMCTION VALUE m Man
Freq Offset
0Hz

Links > €€ Jﬁ 4
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Hopping Channel Number_3DH5_2

402

Agilent Spectrum Analyzer - Swept SA

0 RL RF 500 AC SEMSE:PULSE ALTGM AUTC 02:03:14PM Oct 24, 2017
|ICenter Freq 2.441750000 GHz \ #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»~ Trig:Free Run Avg|Hold: 10/10 TYPE |Iv] bttt
IFGain:Low #Atten: 30 dB cET|F PRPPP
Auto Tune
Ref Offset 1.7 dB AMKr1 77.895 MHz
10 dBidiv_ Ref 20.00 dBm 0.320 dB
Log
10 Center Freq

0.00
Aty

N P ¥’
A e ST s e

-10.0

-20.0 r

-30.0

-40.0

-60.0

A =T

-60.0

£

-70.0

2.441750000 GHz

StartFreq
2.400000000 GHz

Stop Freq
2.483500000 GHz

Start 2.40000 GHz
Res BW 100 kHz

#VBW 300 kHz Sweep 8

Stop 2.48350 GHz
.000 ms (8001 pts)

Y FUNCTION FUNCTION WIDTH

FUNCTION VALUE

CF Step
8.350000 MHz,
Auto Man

Freq Offset
OHz
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7.Band-edge for RF Conducted Emissions

I P B T
DH5 2402 Off 2.523 -56.695 -17.48 PASS
DH5 2480 Off 4.476 -56.084 -15.52 PASS
2DH5 2402 Off 0.128 -56.477 -19.87 PASS
2DH5 2480 Off 2.401 -56.048 -17.6 PASS
3DH5 2402 Off 1.316 -55.883 -18.68 PASS
3DH5 2480 Off 2.777 -56.709 -17.22 PASS
DH5 2480 On 1.134 -55.981 -13.05 PASS
2DH5 2402 On 1.026 -55.816 -18.97 PASS
2DH5 2480 On 1.483 -55.845 -18.52 PASS
3DH5 2402 On 1.673 -55.717 -18.33 PASS
3DH5 2480 On 1.499 -55.121 -18.5 PASS
DH5 2402 On 1. 293 -56.274 -16.88 PASS




W) FCC Part 15.247 DA 00-705_Test Report

Band-edge for RF Conducted Emissions_DH5 2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF S08 AC SEMSE PLLSE ALIGH AUTO 05:58:48 PM Oct 24, 2017 F
ICenter Freq 2.400000000 GHz , #Avg Type: RMS TACE[[2345 6 requency
PNO: Fast —»— 1rig:Free Run Avg|Hold: 10/10 TPE| M ekftiokfoh'h
IFGain:Low #Atten: 30 dB cerfP PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr4 2.373 285 0 GHz
19 gic__Ref 20.00 dBm -56.065 dBm
0.0 Q‘- CenterFreq
0.0 H 2.400000000 GHz
-10.0
200 f \ 18537 dBm|
' f l StartFreq
00 ] 2.370000000 GHz
-40.0
sof ¢ . 2 |
R ]
1] T O ST PRV B .-.<2.. Atk .....Jfl \”\L.\ Wy b, it oy L i StOpFreq
2.430000000 GHz
-fo.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE TRC SCL kS N FUNCTION FUNCTION WIDTH FUNCTIOM VALUE ~ m Man
f 2.402 167 § GHz 1.134 dBm |
2400000 0 GHz 54.862 dBm ]
2.390 0000 GHz 59.340 dBm ] Freq Offset
2.3732850 GHz -56.065 dBm | 0 Hz
[ A ]
] ]
[ ]
I ]
] ]
[ A ]
| [ 1 1 B
< >
M3G STATUS

Band-edge for RF Conducted Emissions_DH5_2480_Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF 50 5 AC SEMSE PULSE ALIGH AUTO 05:59:46 PM Oct 24, 2017
ICenter Freq 2.483500000 GHz | #Avg Type: RMS TRECE[12345 6 Frequency
. —»— Trig:Free Run Avg|Hold: 10M0 THPE |1 tehfonhiehst
PNO: Fast
IFGain:Low #Atten: 30 dB verff PRPPP
Auto Tune
Ref Offset 17 dB Mkrd 2.497 240 0 GHz
E%gBIdiv Ref 20.00 dBm -55.761 dBm
100 1 Center Freq
0.oo ” 2.483500000 GHz
0.0 I
-20.0 { \ EERE= |
' L StartFreq
o J ]q 2.453500000 GHz

-40.0
-50.0 J l L] 4 .3 —
B0.0 b s s w MW&AM Stop Freq

2513500000 GHz
-fo.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE TRC SCL B3 hs FUNCTION FUNCTION ‘IDTH FUNCTIOM WALUE ~ m Man
f 24801625 GHz 1.293 dBm |
2.483 5000 GHz 58.735 dBm ]
2,500 000 0 GHz 56.548 dBm ] Freq Offset
2.497 2400 GHz 55.761 dBm I 0 Hz
] ]
I 1
I ]
I 1
I ]
I ]
| [ 1 1 B
< >
MSG STATUS
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off

] RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 11:50:38 AMOCt 24, 2017
ICenter Freq 2.400000000 GHz #Avg Type: RMS MaciT23455| T reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGain:Low  HAtten: 30 dB verjP PPPPP
o Offeet 17 B Mkrd 2.375 460 0 GHz| ~ AuteTune
19 dBidiv_Ref 20.00 dBm -56.477 dBm
0o 1 Center Freq
0.0 f\ 2.400000000 GHz
100 [
=200 ( I -19.87 dBm|
' [ l StartFreq
o Y 2.370000000 GHz
400
4 . 2| I
]
el , " R > s m.) k\. | PP W PRV BT StopFreq
2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL ES ¥ FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
2.402 017 &5 GHz 0.128 dBm
2.400 000 0 GHz 53.665 dBm
23900000 GHz|  59.909 dBm Freq Offset
23754600 GHz| 56477 dBm 0 Hz

1y Start

Band-edge for RF Conducted Emissions_2DH5 2480 _Hopping Off

Links ‘zﬁ ﬂ

11:50 AM

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULEE ALIGN AUTO 115340 AMOcCt 24, 2017 Frequency

[Center Freq 2.483500000 GHz | . #Avg Type: RMS TRACE[1 2545 6
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten: 30 dB oer|F PPPF P
et 17 B MKrd 2.484 5650 GHz]|  AuteTune
10 dBidiv Ref 20.00 dBm -56.048 dBm
oo 91 Center Freq
0m m 2.483500000 GHz
-10.0
‘f E -17 50 dBm|
0 [ \ StartFreq
500 Ny 2.453500000 GHz
-40.0 ( l
4 2
-50.0 &
PN v " “..W.VI \,&&w scipdrlad e et - StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL = b FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
N[ [f]  24801775GHz|  2401dBm[ [ | |
2483500 0 GHz 53,394 dBm
2,500 000 0 GHz £8.730 dBm Freq Offset

2.484 565 0 GHz £56.048 dBm

0 Hz

1y Start

Links 7 ‘zﬁ o
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping Off

] RL RF 0@ AC SENSE:PULEE ALIGN ALTD 115528 AMOCt 24, 2017 F
ICenter Freq 2.400000000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 17 dB Mkrd 2.373 180 0 GHZ][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -55.883 dBm
100 (}1 Center Freq
0m ﬁ 2.400000000 GHz
-10.0 |
_ f 1 18,65 dem
e ( l StartFreq
=00 !J U\ 2370000000 GHz
-40.0 |
4 . 2 |
. »
Y n e, ot n il <u 1 ol bl vt bt ack ittt Ak Lt bt okt il asah StopFreq
2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL x b FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
2.401345 0 GHz 1.316 dBm
2.400000 0 GHz 55.780 dBm
23900000 GHz £59.766 dBm FreqOffset
2373180 0 GHz 55,883 dBm 0 Hz

iy Start T Agient nAna... Links > Qzﬁﬂ 11:55 AM

Band-edge for RF Conducted Emissions_3DH5_2480_Hopping Off

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULEE ALIGN AUTO 11:58:31AMOcCt 24, 2017 Frequency

[Center Freq 2.483500000 GHz | . #Avg Type: RMS TRaCE[123456
PNO: Fast ~—»— Trig:Free Run Avg|Hold>10M0 THPE|M ottt
IFGain:Low  WAtten:30 dB oETIFFRFPRF
o Ofest 17 dB MKkr4 2.486 432 5 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -56.709 dBm
oo &)1 Center Freq
0.00 ” 2.483500000 GHz,
-10.0
f \ 17 22 dEm
- 1
20 [ } StartFreq
0o W 2.453500000 GHz
-400
-50.0 J \ 2 ’4 3
00 ittt i FIE— MQ. ottt M ot Stop Freq
2513500000 GHz,
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MK} MODE| TRE| SCL % v FUNCTION | FUMCTION WIDTH FUNCTION veLlE & JRuie Man
0 N | [f]  24800125GHz|  2777dBm| | | ]
]
] Freq Offset
]
]
]
]
]
I B ]
¥

Ha.:-s‘l-a.ﬁ-f_- 1 Agilent: 5 nAna... Links ‘zﬁﬂ
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Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL a0 & SEMSE:PLLEE ALIGN ALTD 01:44:01PM Oct 24, 2017 F
ICenter Freq 2 483500000 GHz | #Avg Type: RMS TRACE[12345 & requency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGain:Low  HAtten: 30 dB verjP PPPPP
Auto Tune
Ref Offset 1.7 dB Mkrd 2.485 082 5 GHz
10 dBidiv__Ref 20.00 dBm -55.981 dBm
1
oo Center Freq
ool AR ARAGA AN AR AN AR A2l A 2 483500000 Gl
o LYY VYT .
) \
20 l StartFreq
o I 2.453500000 GHz
-400
500 L 3.4 3 I
Mz,,,h Y PRI IVE D) S_)W T TV NPy StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
1 III--__—
Freq Offset
0 Hz

Ha.:-s‘l-a.ﬁ-f_- Tlag chrum Ana. .. Links ‘W
Band-edge for RF Conducted Emissions_2DH5_2402_Hopping On

Agilent Spectrum Analyzer - Swept SA

0 RL RF S0 5 SEMSE.PULSE ALIGHN AUTO 01:55:03PM Oct 24, 2017 F
[Center Freq 2. 400000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast —— Trig:Free Run Avg|Hold:»10M0 TPE | M okt
IFGain:Low #Atten: 30 dB oer|F PPPF P
o Offeet 17 dB MKkr4 2.384 790 0 GHz Auto Tune
10 dEiciy__Ref 20.00 dBm -55.816 dBm
0o I Center Freq
0.00 2.400000000 GHz
Al At AR VY
-10.0
00 l -18.97 dBm
' } StartFreq
300 J 2.370000000 GHz,
-400
500 ,4 3 ‘p
[N FOPPY WSO WA AT upe st StopFreq
' 2.430000000 GHz,
Center 2.40000 GHz Span 60.00 MHZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
Freq Offset
0Hz

Ha.:-s‘l-a.ﬁ-f_- ) nAna... Links ‘zﬁﬂ 10
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL a0 @ SENSE:PULEE ALIGHN AUTO 01:56:11PM Oct 24, 2017 F
ICenter Freq 2 483500000 GHz | #fvg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE | M okt
IFGain:Low #atten: 30 dB oerlP PPPPP
oot 17dB Mkrd 2.491 367 5 GHz][ ~ AutoTune
10dBidiv_Ref 20.00 dBm -55.845 dBm
100 Q‘- Center Freq
000 ki y " 2483500000 GHz
100 |
_ \ -18.52 dm |
- l StartFreq
300 M 2453500000 GHz
-400
A0 \ 2 ’4 3 |
\, - " A ot et el Stop Freq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_——
Freq Offset
0Hz

1y Start Tlag chrum Ana. .. Links ‘zﬁ @ o) 1sepm
Band-edge for RF Conducted Emissions_3DH5_2402_Hopping On

Agilent Spectrum Analyzer - Swept SA

0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 01:59:00PM Oct 24, 2017 F
[Center Freq 2. 400000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10110 THPE | M ki
IFGain:Low #atten: 30 dB veT|P FEPPP
Ot 17 dB MKkrd 2.388 817 5 GHz| ~ AutoTune
10dBidiy_Ref 20.00 dBm -55.717 dBm
0o 1 Center Freq
0.00 NEPEY ER Py 2.400000000 GHz
-10.0 l V
200 ‘J -18.33 dBm|
- ) StartFreq
300 J 2.370000000 GHz
-40.0 u 1
500 ’4 3 \G
TP oy L " ) StopFreq
2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
Freq Offset
0 Hz

m— T f AE, Links ” Qzﬁﬂ o] 1:58PM
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL S0 & SEMSE:PULSE ALIGHN AUTO 02:01:29PM Oct 24, 2017
ICenter Freq 2 483500000 GHz #fwg Type: RMS mAE[l23a55|  reauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE | M okt
IFGain:Low #Atten: 30 dB verfP PPPPP
o Offeet 17 dB Mkr4 2.498 942 5 GHz Auto Tune
10dBidiv_Ref 20.00 dBm -55.121 dBm
100 Q1 Center Freq
0o " 2.483500000 GHz
AR AR AR o |
00 lL -18 50 dBm|
' l StartFreq
300 \,1 2453500000 GHz
400 l I
500 2 ,;'/3
W. PO " A StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_——
Freq Offset

0Hz

»
chrum Ana. .. Links

7 slarj!

Band-edge for RF Conducted Emissions_ DH5 2402_Hopping On

Agilent Spectrum Analyzer - Swept SA

] RL RF s0Q SEMSE.PLLSE ALIGN ALTO 02:04:20PM Oct 24, 2017
ICenter Freq 2. 400000000 GHz | #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10110 THPE | M ki
IFGain:Low HAtten: 30 dB vET|F FEEE P
Auto Tune
Mkr4 2.382 195 0 GHz
10 Bldiv E:ffogg.e(;l;'gg?n -56.274 dBm
1o §> Center Freq
.00 P P P R MhaAAAHAS 2 400000000 GHz,
AAATAAR AR AARAA AN
ATV YTV YV RY YR VA TV VYT Vo dol
. / StartFreq
-30.0
J 2.370000000 GHz
-40.0
o 4 . }
ZEE MM. u<>° it CFL Stop Freq |
2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKF| MODE| TRC| SCL FUNCTION | FUNCTIOH wIDTH FUNCTION veLlE & JRuie Man
1 %--_——
Freq Offset

0 Hz

Links

7 slarj!

" € s
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8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre | RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:l] [dBm] Verdict
<-
DH5 2402 9 25000 100 300 2.637 | -50.185 17.363 PASS
<-
DH5 2441 9 25000 100 300 2.256 | -51.017 17.744 PASS
<-
DH5 2480 9 25000 100 300 4.204 | -50.786 15.796 PASS
2DH5 2402 9 25000 100 300 1.131 | -50.725 = PASS
18.869
2DH5 2441 9 25000 100 300 0.902 | -51.053 = PASS
19.098
<-
2DH5 2480 9 25000 100 300 3.064 | -50.670 16.936 PASS
3DH5 2402 9 25000 100 300 1.217 | -50.807 18<7_83 PASS
3DH5 2441 9 25000 100 300 0.375 | -50.272 = PASS
19.625
3DH5 2480 9 25000 100 300 3.082 | -51.264 16<9-18 PASS
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RF Conducted Spurious Emissions_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:45:50 AMOct 24, 2017

Center Freq 2.402000000 GHz | #Avg Type: RMS wice[l23456| - Frequency
PNO: Wide —»— T1rig: Free Run Avg|Hold: 1010 TYPE |1 Wikt
IFGain:Low #Atten: 30 dB oerfP PPPPP
Ref Offset 1.7 dB Mkr1 2.402 161 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.637 dBm
fLog
Center Freq
0.0 ’ 1 2.402000000 GHz,
0.00 Vil mmenien atdhat ok L e —
\ StartFreq
-10.0 2.401000000 GHz,
ﬂh“"’/ M“x el |
e Stop Freq
2.403000000 GHz,
-30.0 w,'r' \ﬂ
00 [ il CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
' 0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

T Agilent Spectrum Ana...

ALIGH AUTO 11:468:03 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig: Free Run Avg|Hold: 2110 TYPE| I Wb
IFGain:Low #Atten: 30 dB eerfP PPPPP
Ref Offset 1.7 dB MKkr2 24.903 GHz Auto Tune
10 dBidiv Ref 20.00 dBm -50.185 dBm
Log
Center Freq
1o 12504500000 GHz
1
0.oo
StartFreq
100 9.000000 MHz
-17.36 ciBm)|
e Stop Freq
25,000000000 GHz
-30.0
-400 CF Step
2.499100000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 9 MHz Stop 25.00 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

——

¥
15 Start T Agilent Spectrum Ana... Links >~ Q}El;\ & 10l 11:46 am
¥




\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_DH5 2441

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 114719 AMOCt 24, 2017
Center Freq 2.441000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Auto Tune
Ref Offset 17 dB MKr1 2.441 165 25 GHz
10 dBidiv  Ref 20.00 dBm 2.256 dBm
Log
Center Freq
00 3 2.441000000 GHz
0.oo e I——
/r \ StartFreq
-100 - . 2.440000000 GHz
NJM/ \\-M"h RESZT- | —
0 StopFreq
2.442000000 GHz
300 W/ \\
a0 [ Pt CF Step
) 200.000 kHz|
Auto Man
500
500 Freq Offset
. 0 Hz
700
Center 2.441000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:47:32 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 24.406 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -51.017 dBm
fLog
Center Freq
100 ] 12504500000 GHz
[on
StartFreq
0o 9.000000 MHz
-17.74 dBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
Auto Man
-50.0
w0 ‘ Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lnks ™ @ LA ) 101 11:47 A
v
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RF Conducted Spurious Emissions_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1148146 AMOCt 24, 2017
Center Freq 2.480000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Ref Offset 1.7 dB Mkr1 2.480 173 25 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.204 dBm
Log
Center Freq
100 W’j 2.480000000 GHz
0.00 M —
// \\ StartFreq
100 . N 2.479000000 GHz
Hﬂf Wﬁ%\‘\ BEENT- | —
- e
20 g StopFreq
2.481000000 GHz
=300 - q
W W
-40.0 CF Step
) 200.000 kHz|
Auto Man
500
500 Freq Offset
. 0 Hz
700
Center 2.480000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:48:59 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 24.610 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.786 dBm
fLog
Center Freq
100 1 12504500000 GHz
[on
StartFreq
0o 9.000000 MHz
-15.50 dBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
Auto Man
-50.0
w0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lnks ™ @ LA ) 101 11:48 A
v
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RF Conducted Spurious Emissions_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 1150045 AMOct 24, 2017
Center Freq 2.402000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB werfP PRPPP
Ref Offset 1.7 dB Mkr1 2.402 161 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 1.131 dBm
Log
Center Freq
100 2.402000000 GHz
1 ]
— S, StartFreq
100 A W 2401000000 GHz

/ EEENEEY) | a—
200 F 5
StopFreq
2.403000000 GHz
300

A N

wl W"‘(W\ CF Step
) 200.000 kHz|
Auto Man

500
00 Freq Offset
0 Hz

700

Center 2.402000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:50:59 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 23.057 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.725 dBm
fLog
Center Freq
100 12504500000 GHz
[on 1
StartFreq
0o 9.000000 MHz
-18.87 dBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
‘2 Auto Man
-50.0
a0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lnks ™ @ LA i 10 [ 11:50 am
v
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RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA
RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1152019 AMOct 24, 2017

Center Freq 2.441000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TYPE |+ it
IFGain:Low #Atten: 30 dB per|P PPPFP
Ref Offset 1.7 dB Mkr1 2.440 851 00 GHz Auto Tune
10 dBidiv Ref 20.00 dBm 0.902 dBm
Log
Center Freq
100 2.441000000 GHz
’1
0.oo bl o "
e AR L — StartFreq
00 7 [, 2.440000000 GHz

. )/ \\ EERCEED |
- Stop Freq

2.442000000 GHz,
-30.0 A

: ¥ K
| i M
400 CF Step
200.000 kHz|
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:52:32 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 23.229 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -51.053 dBm
fLog
Center Freq
100 12504500000 GHz
[on 1
StartFreq
0o 9.000000 MHz
00 -19.10 ¢Bm)|
- Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
2 Auto Man
-50.0
w0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lrks @ LA ) 10 [ 11:52 am
v
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RF Conducted Spurious Emissions_2DH5 2480

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1153148 AMOct 24, 2017
Center Freq 2.480000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Ref Offset 1.7 dB Mkr1 2.479 835 25 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 3.064 dBm
Log
Center Freq
100 1 2.430000000 GHz
0.00 NN AC2LRT, I
v ’N’M\,“\ StartFreq
-10.0 2.479000000 GHz
7 \\ -16.94 cBm
0 StopFreq
2.431000000 GHz
300 A
P Yy
-40.0 CF Step
) 200.000 kHz|
Auto Man
500
500 Freq Offset
. 0 Hz
700
Center 2.480000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:54:01 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 24.638 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.670 dBm
fLog
Center Freq
100 12504500000 GHz
1
[on
StartFreq
0o 9.000000 MHz
-16.94 cBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
3 Auto Man
-50.0
w0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lnks ™ @ LA ) 101 10:54 am
v
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RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 11:55:35 AMOCt 24, 2017
Center Freq 2.402000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TYPE |+ it
IFGain:Low #Atten: 30 dB werfP PRPPP
Ref Offset 1.7 dB Mkr1 2.402 167 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 1.217 dBm
Log
Center Freq
100 1 2402000000 GHz
. SR AT ]
[ e Mt StartFreq
-100 AK'"NW/ N 2401000000 GHz

“.\' . 1
/[!/ \\\, RERGYEY | o—
e g ; Stop Freq
/ \'W 2.403000000 GHz

300

00 (e it CF Step
) 200.000 kHz|
Auto Man

500
00 Freq Offset
0 Hz

700

Center 2.402000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:55:48 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2945g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 23.238 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.807 dBm
fLog
Center Freq
100 12504500000 GHz
[on / L
StartFreq
0o 9.000000 MHz
-18.78 dBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
2 Auto Man
-50.0
w0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lrks @ LA ) 10 11:55 am
v
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RF Conducted Spurious Emissions_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 11:57:01 AMOct 24, 2017 Frequenc
Center Freq 2.441000000 GHz | . #Avg Type: RMS TRACE[12345 6 quency
PNO: Wide —— 11ig: Free Run AvglHold: 1010 TYPE I Wi
IFGain:Low #Atten: 30 dB P PPPRP
Ref Offset 1.7 dB Mkr1 2.441 160 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 0.375 dBm
fLog
Center Freq
. 2.441000000 GHz
1
0.oo

StartFreq
W 2.440000000 GHz
F ",
/ \\ -19.63 oBm|

e Stop Freq
2.442000000 GHz
-300 7 N
LA e W\,
400 CF Step
) 200.000 kHz|
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 2.000 MHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

+5 Start T A

Agilent Spectrum Analyzer - Swept SA

ALIGN ALUTO 11:57:14 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS macE[l2g45g |  Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 THPE 1M Wbty
IFGain:low  #Atten: 30 dB pETfF FPPF R
ot Ofeet 17 B Mkr2 22.985 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.272 dBm
fLog
Center Freq
100 12504500000 GHz
[on 1
StartFreq
0o 9.000000 MHz
-19.63 dBmj|
=0 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
’ 2.499100000 GHz
.2 Auto Man
-50.0
w0 Freq Offset
0Hz
-700
Start 9 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.389 s (8001 pts)

i
Tl Agllent Spectrum Ana... lnks @ LA ) 10 11:57 am
v
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RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1158138 AMOct 24, 2017
Center Freq 2.480000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB petlP PRP PR
Ref Offset 1.7 dB Mkr1 2.480 163 00 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 3.082 dBm
Log
Center Freq
0o 1 2.480000000 GHz
0.00 Wwf\w MW\’\
r’f‘r/ e StartFreq
100 2.479000000 GHz
// ‘l -16.92 dBm
0 ? StopFreq
2.481000000 GHz
-30.0 7 N
J'MIW]W'\.;VI‘ M
-40.0 CF Step
) 200.000 kHz|
Auto Man
500
500 Freq Offset
. 0 Hz
700
Center 2.480000 GHz Span 2.000 MHz
g Sweep 1.067 ms (8001 pts)

#VBW 300 kHz

15 Start

ectrum Ana...

Agilent Spectrum Analyzer - Swept SA

ALIGH AUTO 11:58:51 AM Oct 24, 2017
Center Freq 12.504500000 GHz | #Avg Type: RMS wace[l2345¢6| Freduency
PHO: Fast —#~ 1rig: Free Run Avg|Hold: 2110 TYPE |I¥] Yk
IFGain:Low #Atten: 30 dB pETF PREEP
Ref Offset 1.7 dB Mkr2 24.550 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -51.264 dBm
fLog
Center Freq
100 12504500000 GHz
1
[on
StartFreq
400 9.000000 MHz
-16.92 dBmj|
e StopFreq
25,000000000 GHz
-30.0
400 CF Step
' 2.499100000 GHz
Auto Man
500 i
e Wﬂwwwwwwww Freqofse
' 0Hz
-700
Start 9 MHz Stop 25.00 GHz

#VBW 300 kHz

Sweep 2.389 s (8001 pts)

i
lnks ™ @ LA i 10 [ 11:58 am
v

T Agilent Spectrum Ana...
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9.Restrict-band band-edge measurements

I\-/Irsj:a Hopping | Freq. I[D dogvrﬁ]r Gain ?:g)cligg [ dBuEV/m] Detector [ dIIB_LT/i/tm] Verdict
DH5 On 2310.0 [ -49.76 2.0 0 47.500 PEAK 74 PASS
DH5 On 2390.0 ( -50.24 2.0 0 47.880 PEAK 74 PASS
DH5 On 2483.5| -49.38 2.0 0 47.500 PEAK 74 PASS
DH5 On 2500.0 [ -50.56 2.0 0 47.880 PEAK 74 PASS
2DH5 On 2310.0| -50.29 2.0 0 46.970 PEAK 74 PASS
2DH5 On 2390.0 [ -49.61 2.0 0 48.660 PEAK 74 PASS
2DH5 On 2483.5( -48.60 2.0 0 46.970 PEAK 74 PASS
2DH5 On 2500.0 | -48.17 2.0 0 48.660 PEAK 74 PASS
3DH5 On 2310.0 [ -50.59 2.0 0 46.670 PEAK 74 PASS
3DH5 On 2390.0 [ -49.67 2.0 0 47.590 PEAK 74 PASS
3DH5 On 2483.5 -49.60 2.0 0 47.660 PEAK 74 PASS
3DH5 On 2500.0 [ -49.58 2.0 0 47.680 PEAK 74 PASS
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Restrict-band band-edge measurements_Hopping On_PEAK

Agilent Spectrum Analyzer - Swept SA

l RL RF SO0G  AC SEMSE:PULSE ALIGM BUTO 11:46:13 AMOcCt 24, 2017 E
|Center Freq 2.352000000 GHz | Avg Type: Log-Pwr wecE[12345 6 requency
PNO: Fast —+— T1rig:Free Run Avg|Hold: 10/10 PE| 1] Wit
IFGain:Low #Atten: 30 dB oerfF PPPF R
Auto Tune
Ref Offset 1.7 B Mkr3 2.390 000 GHz
10 dBidiv__Ref 20.00 dBm -50.238 dBm
og
0.0 1 Center Freq
0.00 / \ 2.352000000 GHz
-10.0 ( |
-20.0
‘ StartFreq
-ann f 2.300000000 GHz
A0.0 s 3
Laa Lol e} w L g | AR R T T NP IPA R AT e LLaled b Ll Ly ;a;;ur*“nujw...lunj
Stop Freq
2.404000000 GHz
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts), 10.400000 MHz,
MKR MODE| TRC| SCL. R Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ m Man
g N | [f] = 2401985GHz|  283dBm| | [ |
|  2310000GHz| 48756dBm|[ [ [ |
Freq Offset

2.390 000 GHz 60238dBm| [ [ ]
I B B

0Hz

FEY 11046 am

08 AC B ALIGH AUTO 11:49:10 AMQct 24, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PHO: Fast —— Trig:Free Run Avg[Held: 10110 TYPE |V i’
IFGain:Low  HAtten: 30 dB perfP FPPFF
e Offeot 17 dB MKr3 2.500 000 00 GHZ|[ Ao Tune
10 gsmw Ref 20.00 dBm -50.561 dBm
0D CenterFreq
000 / ‘\\ 2483000000 GHz
-100 / \
20 / \ StartFreq
=00 \ 2.478000000 GHz
-40.0 2 - 0 @@ @@ @@
\ “ 3
500 Mn@.m PRSPV SRR FRPOIRY URO! RPN FYVPPORPTN FYRPONY.
F00 Stop Freq
' 2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2200000 MHz
MKR| MODE| TRC) SCL X Y FUNCTION | FUNCTION WIDTH FUNCTIONVALLE > [Lul0 Man
(l N | [f|  247987275GHz| 4607 dBm| ]
2 ]
] Freq Offset
4 I ] 0 Hz
5 I ]
6 I ]
7 I ]
8 I ]
g I ]
10 I ]
1 I ]
L4 >

11:4 AM
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Restrict-band band-edge measurements_Hopping On_PEAK

 RL RF S0R  AC SEMSE.PULEE ALIGHNAUTO 11:51;:10 AM Oct 24, 2017
[Center Freq 2.357000000 GHz Avg Type: Log-Pwr TRACE[112345 & Frequency
PNO: Fast —»— Trig: Free Run Avg|Hold: 1010 TYPE|M
IFGain:Low #Atten: 30 dB per|P PRPPP
ot Offect 17 dB MKr3 2.390 000 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm -49.614 dBm
100 3 Center Freq
0.00 / \ 2.357000000 GHz
-10.0 /
00 | StartFreq
=00 ] 2310000000 GHz
-40.0 i 3 J
By ™ abiad Li bl 4 T Loy Ak il b '1“" Ll gl
B0 StopFreq
2.404000000 GHz
700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
I ave re sec Y FUNCTION | FUNCTION WIDTH PN eLE A [Rie Man
]
]
] Freq Offset
]
I OHz
]
]
]
]
]
- r [ ] ]
5

ALIGN AUTD
Avg Type: Log-Pwr
Avg|Hold: 10/10

11:54:12 AMOct 24, 2017

TRACE|123456
THPE | Wit
ceTF PRPP P

I[Center Freq 2.489000000 GHz | .
PNO: Fast —— Trig: Free Run

Frequency

IFGain:Low Ratten: 30 dB

o Ofect 17 dB MKkr3 2.500 000 00 GHz|| ~ AutoTune

10dBidv_Ref 20.00 dBm -48.174 dBm
0.0 A ! CenterFreq
/ \ 2.489000000 GHz
\ StartFreq
'l“ 2.478000000 GHz

2 3

L L w'.LI.; Y TR} Lrl .L: ‘._ .L“Lm N _.F, ‘:_. "u..._‘..l bk L g qu.rJ A " | '.h
Stop Freq
2500000000 GHz
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts) 2200000 MHz
KR MODE| TRC SCL * Y FUMCTION FUNCTION WIDTH FUNCTION WALUE 4 m Man

l N | | f|  249012300GHz|  3546dBm| | [ |
)l N | | 248350000GHz| 49602dBm[ | | | Ereq Offset
req Offs

2,500 000 00 GHz A8174dBm| [ ]
I N

0Hz
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Restrict-band band-edge measurements_Hopping On_PEAK

] RL RF SOQ AC SENSE:PULSE ALIGN AUTO 11:55:50 8M Oct 24, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur TRACET 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M biro'riohfohie
IFGainlow  HAtten:30 dB ver|F PPPFP
Auto Tune|
Ref Offset 1.7 dB Mkr3 2.390 000 GHz
19dBidiy_Ref 20.00 dBm -49.673 dBm
100 } Center Freq
0o / \ 2.357000000 GHz
{ StartFreq
{ 2.310000000 GHz
2 3
0 foamriiramteniiobmiiA e i bbbttt
StopFreq
2.404000000 GHz
700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MER| MODE TRC SCL ES ¥ FUMCTION FUMCTION WIDTH FUNCTIOM WALUE — » m Man
(0 N | [f| 2401991GHz|  1880dBm| [ [ ]
| 2310000GHz| 50593dBm| | [ ] Freq Offset
req Offs

2,390 000 GHz 49673dBm| [ [ ]
e O A

0 Hz

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:59:02 AM Oct 24, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr TACE[T2 345 6 requency
PNO: Fast —»— Trig: Free Run Avg|Hold: 1010 THRE |1 Yo
IFGainLow  #Atten: 30 dB verlP PPPPP
e Ofect17 B MKr3 2.500 000 00 GHZ|[ ~ AuteTune
{0 daidv_Ref 20.00 dBm -49.583 dBm
100 ' CenterFreq
0.00 / \ 2489000000 GHz
-10.0 / \
00 \ StartFreq
300 A 2478000000 GHz
-40.0 va 3
500 % FEWPATISPUN FEYRREY o MMMMMMWM
a0 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE| TRC| SCL ® T FUNCTION FUNCTION WIDTH FUNCTIOM WALUE m Man
@ N[ [F[  247907450GHz| = 3674dBm| | 0 [ |
A N | [ f|  246350000GHz| _ 49598dBm| | | |
N[ [f[ 250000000 GHz| 49583dBm| [ [ ] Freq Offset
I S I A N R 0 Hz
]
I I R
I A
- r ]






